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| 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -45.10 d8m -32.10 dib | 1.000 GHz 1.840 GHz 1,000 MHz -44.87 d&m
: 1.920 GHz 3.000 GHz 1,000 MHz 2.63778 GHz =44.19 dBm : 1.920 Ghz 3.000'GHz 1,000 MHz ~44.16 dam
i 3,000 GHz 5,000 GH2 1.000 MHz 696742 ~40,32 dim | 4,000 GHz 5,000 GHz 1.000 MHz £ 461596 -40.13 dam
| 9.000 GHz 13.000 GHz 1.000 MHz 12.35083 =33.76 dBm | 3.000 GHz 13.000 GHz 1.000 MHz 11.90289 -35.64 dém
| 13.000 GHz 15500 GHz 1.000 Mz | 15.90003 G -36.72 dBm | 13.000 ¢ 19,500 GHz 1.000 MHz | 1591803 -35.90 dém
g T

Deste: 4 FEB 2016 151118

Date: 4 FEBL2016 151214

Middle

Channel / QPSK

Middle Channel / 16QAM

Rof Level 0.00 48  Offset 15.00 dB
100

Mode auto Sweep

Ref Level 0.00

d48m Offset 15.00 dB
100

Mode auto Sweep

SGL Count 1 SGL Count 1
1 AvgPwr 181 AvgPwr
Limit Tmn Limjit \Pmn
-0 ddpe—BURIDIS LINE ARS -0 ddpe—HPURIDNS LINE ARS
| SPURIAS_LIRE 5 LINE
=20 dim 20 dfm
30 e
. .
. o S L 40 dim o =L
=, N e o ekl
20 o
20 di
70 dim =70 dim
A0 dim S0 dirr
-90 dim -90 dim
Start 30.0 MHz 40006 pis Stop 19.5 GH2 Start 30.0 MHz 40006 pis Stop 19.5 GH2z
[Spurious Emissions Spurious Emissions
I Range Love | Rangs Up | REW 1 Eroguency | Powerabs | ALlmit | | Rangelow | RangsUp | REBW | Froguency | Powerabs |
| 0,000 MHz | 1.000 GHz | 1,000 MHz | BE6.93403 MHz -44.59 dBm | -31.58.dR ||| 0,000 MHz | 1.000 GHz | 1,000 MHz | B92.14143 MHz _ -44.60 dim |
| £.840 GHz 1,000 Mz 1.52075 GHz -45.89 dém 32.80d8 |||l 1.000 GHz £.840 GHz 1.000 Mz S0480 GHz -45.59 dém
| 3.000 GHz 1.008 MHz | 247763 GHz -#44.23 dBm [ 1.930 GHz | 3.000 GHz 1.000 MHz | -44.17 dBm
i 3,000 GHz %.000 GHz 1,000 MHz 6:99642 GH2 ~44).37 diim £l | 3,000 Gz 5.000 GHz 1.000 MHz -40.32 dim
9.000 GHz 13.000 GHz 00 MHz 11.91289 GHz -39.60 dBm 26.6% dB 9.000 GHz 13.000 GHz 30 MHz 1244032 GHz -39.66 dBm -26.66 dB
| 13,000 GHz 12500 GHr 0 M-z 1591003 GHr B o [ 13,000 5Hz 19.500 GHr ) MHZ 15,80503 GHr -36.72 dBm daB
- i

L JL
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band

2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0G.00 dBm Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

[Specrum ]

Ref Level 0.00 dém
SGL Count 100/100

Offset 15,00 d& Mode Auto Swesp

Deste: 4 FEB 2016 152101

(@1 AvePwr
Limit (fheck Pafs Lin
-10 deHE e - -10 dEfH i
SpURIDLS | SPURICASS,
-20 dBme
<30 dim
e 40 dp ol
s el il — s
e ._,1 ol
-50 dbm
A0 dfm
<70 i -70 dfs
S dbme A0 dBm
-390 dBrr 20 dBr
Btlart 30.0 MHz 40006 pls Stop 19.5 GHz Btart 30.0 MHz 40006 pls Stop 19.5 GHz
[Spurious Emissions (Spurious Emissions
|___Range tow | RangeUp | RBW | Freguency | Powerabs | ALimit ||| __mangetow | Rangaup | RBW | Froguency | PowerAbs | AlLimit
30.000 MHz x 1.000 Mz BE5 04998 MHz =44.84 dim -3L.B4 OB 30.000 MHz 1.000 MHz 981.82159 MHz -44.89 dBm
1.000 GHz 1.000 MHz 1.47541 GHz -45.93 d8m = 308 | 1.000 GHz 1,000 MHz 1 1 GHz -45.96 dim
i 1,920 GHz 1,000 Mz ~44.32 dgm s )l 1,920 GHz 3.000 GHz 1.000 MHz 2 66333 GHz -44.22 dBm 3 I
3,000 GHz 5,000 GH2 1.000 MHz -40.23 dim 3 3,000 GHz 5,000 GHz 1.000 MHz 6,342946 -40.25 dim 3
| 9.000 GHz 13.000 GHz 1.000 MHz =33.75 dBm ( 9.000 GHz 13.000 GHz 1.000 MHz 12.84627 =35.65 dBm i
| 13.000 GHz 15500 GHz 1.000 Mz | -36.65 dBm | 13.000 GHz 19,500 GHz 1.000 MHz | 1590053 GHZ -36.99 dim
Y ¥ 1L —

Date: 4 FEBL2016 1521 58

LTE Band

2 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00dBm Offset 15,00 dB Mode duto Sweep Ref Level 0.00 dBm Offset 15,00 d& Mode Auto Swoep
SGL Count 160,100 SGL Count 56/100
@1 AvgPwr
PARE T T
INE ARS palis INE _ARS
<30 dB
A - A,
A, |- -40 dim == o=
-5 dBm
40 dbr
70 dim =70 dim
A0 dim S0 dirr
-90 dim -90 dim
Start 3.0 MHz 40006 pis Slop 19.5 GHz Start 30.0 MHz 40006 pis Btop 19.5 GHz
[Spurious Emissions Spurious Emissions
I Range Love | Rangs Up | REW 1 Froguency | Powerabs | | Rangelow | RangsUp | REBW | Eroguency | Powerabs | ALmit
0,000 MHz | 1.000 GHz 1,000 MHz | P15 89455 MHz -44.83 dBm | 0000 MHz | 1.000 GHz | 1,000 MHz | BE7.72364 MHz _ -44.81 dim | L
1.000 GHz 1.840 1.000 MHz 1.83349 Ghz -45.78 dBm 1.000 GH2 1.840 GHz 1.000 MHz 391 GHz -45.79 dBém
1.930 GHz 3.0 1.008 MHz | 2.68457 1 -44.27 dBm 1.930 GHz | 3.0 1.000 MHz | 541 GHz -44.11 dém -31.11 0
3.000 GHz 5.000 1.000 Mz 6.43496 GHz -48).36 dBm 3.000 GHz 5,000 GHz 1.000 MHz 642696 GHz -40.24 d&m -21.24 db
9,000 GHz 13.000 G 1.000 MHz 11.89489 G -39.72 dBm 9.000 GHz 13.000 GH2 1.000 MHz 12, 40432 GH2 ~39.65 dBm -26.65 dB
I 13,000 GHz 12.500 GHz 1.000 Mz 1591053 ¢ -36.82 dBm | 13 000 GHz 19.500 GHz 1.000 MHz 15,01453 GHr -36.92 dim 92 db
" X e
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 2 / 20MHz

) " 'l m:ll
v r v
Ref Level 0G.00 dBm Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 1500 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvePwr
Limnit (fhnee PARE Limit (fhnck P
<10 ddR_HPURIDHS LINE AR Pafiy 10 ddpe_HPURIONS | INF AR palis
_SPURIDUS_ (INE_AR5_ 3
-20 dBme
<30 dim
- & e
1 vy ey S 0 dim — i
- 50 dbm
&0 di A0 dlim
70 f -70 b
S dbme A0 dBm
-390 dBrr 20 dBr
Btlart 30.0 MHz 40006 pls Stop 19.5 GHz Btart 30.0 MHz 40006 pls Stop 19.5 GHz
[Spurious Emissions (Spurious Emissions
|___Range tow | RangeUp | RBW | Freguency | Powerabs | ALimit ||| __mangetow | Rangaup | RBW | Froguency | PowerAbs | ALimit
30.000 MHz 1,000 GHz 1.000 Mz 8532.36082 MHz -44 .85 dém -31.85 9B 30.000 MHz 1.000 GHz 1.000 MHz =44.80 dBm =31,80 9B
| 1.000 GHz 1.840 GHz 1.000 MHz 1.51571 GHz -45.84 d8m -32.84 db | 1.000 GHz 1.840 GHz 1,000 MHz -45.87 dém -32.87 08
: 1.920 GHz 3.000 GHz 1,000 MHz =44.18 dBm -31,18 dB : 1.920 Ghz 3.000'GHz 1,000 MHz -44.31 dam -31.31 dB
i 3,000 GHz 5,000 GHz 1.000 MHz ~401,49 dam -27.45de ||| 4,000 GHz 5,000 GHz 1.000 MHz -40.42 dBm -27.42 d@
| 5.000 GHz 13.000 GHz 1.000 MHz =3%.68 dBm 6B dB | 3.000 GHz 13.000 GHz 1.000 MHz =35.78 dém
| 13.000 GHz 1%.500 GHz 1.000 Mz | -37.18 d8m 22,18 de |||l 13.000 € 1%.500 GHz 1.000 MHz | -35.95 dBm
[ T T e
Deste: 4 FEB 2016 153041 Date: 4 FEB 2016 153137
Highest Channel / QPSK Highest Channel / 16QAM
trum l “,;?l
Ref Level 0.00dBm Offset 15,00 dB Mode duto Sweep Ref Level 0.00 dBm Offset 15,00 d& Mode Auto Sweep
SGL Count 160/100 SGL Count 100/100
1 AvgPwr 181 AvgPwr
Limit Tmn Limjit \Pmn
-0 ddpe—BURIDIS LINE ARS 10 ddE—fELRIOUS LINE Al
| SRR 5 LINE L5 5 LINE
=20 dim 20 dfm
30 e
ol 40 di =
— Ay m —, S e
i e s -
T -5 abm
40 dim
70 dim =70 dim
A0 dim S0 dirr
-90 dim -90 dim
Start 30.0 MHz 40006 pis Stop 19.5 GH2 Start 30.0 MHz 40006 pis Stop 19.5 GH2z
[Spurious Emissions Spurious Emissions
I Range Love | Rangs Up | REW 1 Eroguency | Powerabs | ALmit | | Rangelow | RangsUp | REBW | Froguency | Powerabs | ALmit
| 0,000 MHz | 1.000 GHz | 1,000 MHz | P4T.HEE56 MHz -44.56 dBm | -31.56.4B | ) 0,000 MHz | 1.000 GHz | 1,000 MHz | B35.42479 MHz _ -44.76 dim | -31,76 4B
| 1.840 GHz 1.000 MHz 03T GHz -45.76 dBm 32.7 [ 1.000 GH2 1.840 GHz 1.000 MHz £2099 GHz -45.96 dBm
| 3.000 GHz 1,003 MHz | ¢ iz -4 24 dBm | 1,920 GHz | 3.000 GHz 1,000 MHz | 282204 GH2 44,31 dém | 31,31 0B
| 3.000 GHz %.000 GHz 1.000 Mz 6:98342 GH2 -40).22 dim | 3,000 GHz 5,000 GHz 1.000 MHz 6.99092 GH ~40.28 dim -27.28 db
9.000 GHz 13.000 GHz 00 MHz 11.90639 GHz =39.70 dBm 9.000 GHz 13.000 GH2 00 MHz 12 40682 GH2 =39.59 dBm ~26.5% dB
| 13,000 GHz 19500 GHr 0 Mz 1501803 GHr -37.06 dBm | 13,000 GHz 19.500 GHz ) MHE 15,89803 GHz -36.47 dBm -23.47 30
Y — T X T
L JL J L Ji J
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

i tr 5
v v
Ref Level 0G.00 dBm Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 1500 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvePur (@1 svgPur
Limnit Tu‘r- Praks Limit (fhack [N
.10 AdiE—_SBUBIC IS L INE ARS palis 10 ddRe winsig | inE ape paky
SPURIDUS, LI B RIS L]
-20 dBem -20 dBm
m <30 dim
0 - 0 o
40 dBm = T b 1 = EHm i\ P .
-50 dBm -S5O dBn
-0 dfim 50 dim
<70 i -70 dfs
S dbme A0 dBm
-390 dBrr 20 dBr
| Blart 30.0 MHz 39006 pis Stop 18.0 GHz Btart 30.0 MHz 39006 pls Stop 18.0 GHz
purious Emissions Epurﬁuu& Emissions
Range Law | RangeUp | RBW | Freguency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Froguency | PowerAbs | AlLimit
30.000 MHz 1,000 GHz 1.000 MHz 981.33683 MHz =44.83 dim -3L.83 0B 30.000 MHz 1.000 MHz 924.62019 MHz ~44.68 dBim -31,68 9B
1.000 GHz 1.700 GHz 1.000 MHz 589 GHz -45.91 d8m 1.000 GHz 1,000 MHz Hi -45.91 d8m
L.765 GHz 3.000 GHz 1,000 MHz 64012 GHz =44.15 dém 1.765 GHz 1,000 MHz -44.22 dém
3,000 GHz 5,000 GH2 1.000 MHz 6,43196 ~44.33 dim 3,000 GHz 5,000 GHz 1.000 MHz -40.27 dim
9.000 GHz 13.000 GHz 1.000 MHz 12.8527 =35.69 dim 3.000 GHz 13.000 GHz 1.000 MHz =35.56 dBm
13.000 GHz 18.000 GHz 100 M 15.91055 GHz -36.85 dBm 13.000 18.000 GHz 300 Mz | -36.90 dBm
X WD e
Date: 4 FEB 2016 100033 Date: 4 FEBL2016 100128
Middle Channel / QPSK Middle Channel / 16QAM
trum “'?l
Ref Level 0.00dBm Offset 15,00 dB Mode duto Sweep Ref Level 0.00 dBm Offset 15,00 d& Mode Auto Swoep
SGL: Count 164/100 SGL Count 164/100
(@1 AvgPwr (@1 AvgPwr
Limit Tmn PARE T Limjit \Ih.‘\(v T
10 ddpe—HPURIONS LINE ARS palis 10 AdPE—SPURIONS | INE ARS
1 1
_SPUR LINE_A&S SPU 5 LINE
=20 dim 20 dbm
<30 i =30 dE
d ‘ d =
~40 dbm — p— = ~ 40 dBm —— e
50 dEm— 750 dmer
40 dé 40 di
70 dim =70 dim
A0 dim S0 dirr
-90 dim -90 dim
Start 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz 39006 pis Stop 18.0 GH2z
purious Emissions Spurivus Emissions
Range Love | Rangs Up | REW 1 Froguency | Powerabs | ALmit | Rangelow | RangsUp | REBW | Froquency | Powerabs |
0,000 MHz | 1.600 GHz | 1,000 MHz | 73217141 MHz | -44.73 dBm 3dp | 30,000 MAz | 1.000 GHz | 1,000 MHz | I iz | -44.60 dém
1.000 SHz £.700 GHz 163441 -46:03 dém 1.000 GHa 1.700 GHz -45.92 dém
1.765 GHz 3.000 GHz 2,49937 =#44.24 dBm =31.24 dit 1.766 GHz | 3.000 GHz -44.32 dém
3.000 GHz %.000 GHz 6.40997 GHz ~40.14 dBm -27,14 db 3,000 GHz 5.000 GHz ~40.28 dBm
9.000 GHz 13.000 GHz 12.39283 GHz =39.61 dBm 26,61 dB 9.000 GHz 13.000 GH2 =39.59 dBm
13,000 GHz 18000 GHr 1500497 GHr -36.06 dm .88 8B 13 000 GHz 18.000 GHz
- -
i CHURRENRD vm L i J
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Errer =

Ref Level 0G.00 dBm Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100

[Specrum ]

Ref Level 0.00 dém
SGL Count 100/100

Offset 15,00 d& Mode Auto Swesp

(@1 AvePur (@1 svgPur
Limit (fheck Lin
.10 ddneHPUIIONS }INE AR 10 Al ME_ARS
SPURIDUS_ LINE. SPURICUS L]
-20 dim -20 dBme
<30 diEm <30 dim
e
40 dbm Sy e SEESE 40 dBm = —— e S S
-5i) dirm -50 dBim
-0 dfim 50 dim
<70 i -70 dfs
S dbme A0 dBm
-390 dBrr 20 dBr
Btart 30.0 MHz 39006 pis Stop 18.0 GHz Btart 30.0 MHz 39006 pls Stop 18.0 GHz
purious Emissions Epurﬁuu& Emissions
Range Law | RangeUp | RBW | Freguency | Powerabs | Rangelow | RangeUp | RBW | Froguency | PowerAbs | AlLimit
30.000 MHz 1,000 Gf 1.000 MHz 2268116 MHz =44.68 dim 30.000 MHz 1.000 MHz BU6.01943 MHz ~44.72 dBim =31, 72 98
1.000 GHz 1700 @ 1.000 MHz -45.66 d8m 1.000 GHz 1,000 MHz 1.66344 -45.92 dam .92 B
1765 3.000 Gl 1,000 MHz ~44.29 dBm 1.765 GHz 3.000 GHz 1,000 MHz 264382 -44.06 dim .08 dB
3,000 GHz 5,000 GH2 1.000 MHz ~40.36 dBm 3,000 GHz 5,000 GHz 1.000 MHz ,58792 -40.34 dim 34 df
5.000 GHz 13.000 GHz 1.000 MHz =33.74 dBm 9.000 GHz 13.000 GHz 1.000 MHz 11.52138 =35.46 dBm 46 dB
13.000 GHz 18.000 GHz 1.000 Mz | -36.77 dém 13.000 18.000 GHz 1.000 MHz | 15.90122 -35.95 dém g5 dp
-

Deste: 4 FEB 2016 101013

Dafe. 4 FEB 2016 101108

LTE Band 4 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00dBm Offset 15,00 dB Mode auto Sweep Ref Level 0.00 dBm Offset 15,00 d& Mode Auto Swoep
SGL Count 1G0/100 SGL Count 164/100
(@1 AvgPwr (@1 AvgPwr
PARE T haek A T
INE ARS palis . LIRI0NS | INE ARS palis
<30 i <30 dB
d - d =
40 dBm — = ~ 40 dim —_— S
-5 dE -5t dEm
40 dém 40 dim
70 dim =70 dim
80 dim: 40 dim
-90 dim -90 dim
Start 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz 39006 pis Btop 18.0 GHz
purious Emissions Spurivus Emissions
Range Love | Rangs Up | REW 1 Froguency | powerabs | ALmit | Rangelow | RangsUp | REBW | Froguency | Powerabs | ALmit
0,000 MHz | 1,000 MHz | & -44.70 dBm | -31,70 4p | 0,000 MHz | 1.000 GHz 1,000 MHz | BEE.HTI06 MHz -44.71 dim |

1.000 GHz 1,000 MHz -45.87 dém 1.000 SHz 1.000 MHz 1.64490 GHz -45.86 dBm

1.765 GHz 1.008 MHz | =#4.35 dBém 1.766 GHz | 1.000 MHz | 2.65287 GHz -44.27 dBm

3,000 GHz 1,000 Mz -41).30 d8m 3,000 GHz 1,000 MHz 6.97692 GHz -40.22 d8m

9.000 GHz 1.000 MMz i 083 G -39.74 dBm 9,000 GHz 1.000 MHz 11.90439 GH2 ~39.63 dBm

13,000 GHz 1.000 MHz 15.90705 GHz -36.04 dbm 13 000 GHz 18.000.GHz 1.000 MHz 15.01413 GHr 10 dBm
— —— —
il CHURRENRD vm L FRIR) wo
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BHORTON LAB.

FCC RF Test Report

Report No. : FG6122

05B

LTE Band 4 / 3MHz

i tr 5
v v
Ref Level 0G.00 dBm Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 1500 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvePur (@1 svgPur
Limnit Tu‘r- Praks Limit (fhack [N
.10 AdiE—_SBUBIC IS L INE ARS palis 10 ddRe winsig | inE ape paky
SPURIDUS_ L1 RIDUS_L1
! -20 dBm
<30 dim
. .
—— PN e B e ¥ 40 dBm — - i
'S0 b ——
-0 dfim 50 dim
<70 i -70 dfs
S dbme A0 dBm
-390 dBrr 20 dBr
| Blart 30.0 MHz 39006 pis Stop 18.0 GHz Btart 30.0 MHz 39006 pls Stop 18.0 GHz
purious Emissions Epurﬁuu& Emissions
Range Law | RangeUp | RBW | Freguency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Froguency | PowerAbs | AlLimit
30.000 MHz 1,000 GHz 1.000 MHz B561.11694 MHz =44.81 dém 30.000 MHz 1.000 MHz BUB. 44328 MHZ ~44.77 dBin =31,77 g8
1.000 GHz 1.700 GHz 1.000 MHz & -45.99 d8m 1.000 GHz 1,000 MHz 1.64735 GHz -45.57 dém 32.57 08
L.765 GHz 3.000 GHz 1,000 MHz ~44.39 dBm 1.765 GHz 1,000 MHz 2,66028 GH; -44.39 dém
3,000 GHz 5,000 GH2 1.000 MHz ~40.20 dBm 3,000 GHz 5,000 GHz 1.000 MHz 6 50642 -40.29 dim
9.000 GHz 13.080 GHz 1.000 MHz 9.000 GHz 13.000 GHz 1.000 MHz 12 =35.75 dBém
13.000 GHz 18.000 GHz 100 M 13.000 18.000 GHz 300 Mz | 15.91830 GHZ -36.85 dim
"
Date: 4 FEB 2016 101842 Date: 4 FEB 2016 102048
Highest Channel / QPSK Highest Channel / 16QAM
trum Dvnl
Ref Level 0.00dBm Offset 15,00 dB Mode duto Sweep Ref Level 0.00 dBm Offset 15,00 d& Mode Auto Swoep
SGL: Count 164/100 SGL Count 164/100
(@1 AvgPwr (@1 AvgPwr
Limit Tmn PARE T Limjit \Ih.‘\(v T
10 ddHE—EURIDNUS LINE ARS palis 10 AdPE—SPURIONS | INE ARS
1 1
_SPUR LINE_A&S _SPU 5 LINE
=20 dim 20 dbm
<30 i =30 dE
d — oy d by
40 dim - 40 dim - N P— 5 g
it L. ——
S50 dBm -50 Oém
40 dé 40 dim
70 dim =70 dim
A0 dim S0 dirr
-90 dim -90 dim
Start 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz 39006 pis Stop 18.0 GH2z
purious Emissions Spurivus Emissions
Range Love | Rangs Up | REW 1 Froguency | Powerabs | ALmit | Rangelow | RangsUp | REBW | Froguency | Powerabs | ALmit
0,000 MHz | 1.000 GHz | 1,000 MHz | PE1.28186 MHz -44.80 dBm | -31.80 4p | 0,000 MHz | 1.000 GHz | 1,000 MHz | $52.73613 MHz -44.75 dim | -31.75 P
1.000 SHz £.700 GHz 1.83406 Ghz -46.01 dém -33.01 di 1.000 GHa 1.700 GHz 1.44795 GHz -45.97 dém = 7.dB
1.765 GHz 3.000 GHz 2.65205 GHz -#44.22 dBm -31.22 di 1.766 GHz | 3.000 GHz 2.67304 GHz -44.26 dim -31.26 dR
3.000 GHz %.000 GHz 6.35447 GH2 -40.35 dBm -27.35 db 3.000 GHz 5,000 GHz 642596 GH 32 -27.32 dB
9.000 GHz 13.000 GHz 11.92288 GHz =39.59 dBm 26.5% dB 9.000 GHz 13.000 GH2 11.92180 GHz 26,77 dB
13,000 GHz 18.000 GHz 15,91288 GHr -36.80 d8m .85 a8 13 000 GHz 18.000 GHz 15,00872 GHr
- -
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

) T 'l oo
v v
Ref Level 0G.00 dBm Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 1500 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avejiwr (@1 Avarwr
Limnit Tu‘r- Praks Limit (fhack [N
.10 ddneHPUIIONS }INE AR pafs 10 ddpee i b INE ani pahs
SPURIDUS LI B RIS L]
-20 dBem -20 dBm
m <30 dim
0 -t o =
40 dm — L > =40 dbm e s TR R—— T e,
-5 dBm 50 dBm
-0 dfim 50 dim
70 df -70 df
B0} cBm 40 dipe
-390 dBrr 20 dBr
| Blart 30.0 MHz 39006 pis Stop 18.0 GHz Btart 30.0 MHz 39006 pls Stop 18.0 GHz
purious Emissions Epurﬁuu& Emissions
Range Law | RangeUp | RBW | Freguency | Powerabs | ALimit | Rangelow | RangeUp | RBW | | PowerAbs |
30.000 MHz 1,000 GHz 1.000 Mz B58. 20840 MHz =44.80 dim -31.80 OB 30.000 MHz 1.000 MHz ~44.69 dBm
1.000 GHz 1.700 GHz 1.000 MHz 1.53331 GHz -45.98 d8m -32.98 dib 1.000 GHz 1,000 MHz -45.90 d8m
L.765 GHz 3.000 GHz 1,000 MHz 2.502448 GHz =44.36 dBm -31,36 dB 1.765 GHz 1,000 MHz -44.26 dém
3,000 GHz 5,000 GHz 1.000 MHz 5,90742 ~40,32 dim -27,32 d8 4,000 Ghz 5,000 GHz 1.000 MHz -40.22 dim
5.000 GHz 13.000 GHz 1.000 MHz 12.37683 =3%.63 dBm 3 dB 3.000 GHz 13.000 GHz 1.000 MHz -3%.84 dém
13.000 GHz 18,000 GHz 700 MH: 1590455 GHz -36.68 d8m 68 di 13.000 18,000 GHz 300 MHz | -36.91 dém
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Range Love | Rangs Up | REW 1 Froguancy | Powerabs | ALbmit | Rangelow | RangsUp | REBW | Froguency | Powerabs |
000 MHz | 1.000 GHz | 1,000 MHz | 23288 MHz -44.86 dBm | 86 dB | 0,000 MHz | 1.000 GHz | 1,000 MHz | $32.86107 MHz _ -44.65 dm |
1.000 SHz £.700 GHz 83476 Ghz -45.77 dém 1.000 GHa 1.700 GHz 1.66309 GHz -45.97 dém
1.765 GHz 3.000 GHz 2.60514 GHz ~#44.26 dBm 1.766 GHz | 3.000 GHz 2.69115 GHz -44.20 dBm
3.000 GHz %.000 GHz 6.97742 GH2 -40.36 dBm 3,000 GHz 5,000 GHz 6.97692 GHz ~40.24 dBm
9.000 GHz 13.000 GHz 11.91289 GHz -39.65 dBm 9.000 GHz 13.000 GHz 11.91589 GHz -39.81 dém
13,000 GHz 18.000 GHz 1590705 GHr -36.70 d8m 13 000 GHz 18.000 GHz 15.92871 GHr -36.61 dBm
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Range Law | RangeUp | RBW | Freguency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Froguency | PowerAbs | AlLimit
30.000 MHz 1,000 Gf 1.000 MHz B79.53773 MHz ~44.72 dim -3L.72 0B 30.000 MHz 1.000 MHz BO0.52224 MHZ ~44.77 dBin |
1.000 GHz 1700 @ 1.000 MHz -45.91 d8m 1.000 GHz 1,000 MHz 1z -45.99 dim
1.765 3.000 G 1,000 MHz ~44.07 dBm 1.765 GHz 3.000 GHz 1,000 MHz -44.22 dim
3,000 GHz 5,000 GHz 1.000 MHz ~40,23 dim 4,000 Ghz 5,000 GHz 1.000 MHz 40,38 dam
5.000 GHz 13.000 GHz 1.000 MHz =3%.73 dBm 3.000 GHz 13.000 GHz 1.000 MHz -35.68 dém
13.000 GHz 18,000 GHz 1.000 MHz | -36.92 d8m 13.000 18,000 GHz 1.000 MHz | -36.85 dBm
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0,000 MHz | 1,000 MHz | $34,31534 MHz -44.75 dBm | -31.75 dp | 0,000 MHz | 1.000 GHz 1,000 MHz | B99.23288 MHz _ -44.73 dim | -31.73 dp
1.000 GHz 1,000 Mz -45.85 dém 1.000 SHz 1,000 MHz 1.36434 Grz -#45.89 dBm 3
1.765 GHz 1.008 MHz | =#44.00 dB@m 1.766 GHz | 1.000 MHz | 2.65041 GHz -44.27 dBm
3,000 GHz 1.000 Mz -40).22 dBm 3.000 GHz 1.000 MHz 6. 44096 GHz -40.22 dim
9.000 GHz 1.000 MMz -39.53 dBm 9,000 GHz 1.000 MHz 12. 41432 GHx ~39.71 dBm
13,000 GHz 1.000 MHz 1580747 GHz -36.93 dBm 12 000 GHz 12000 GHz 1,000 MHz 1580205 GHz -36.680 dbm
— — —
il CHURERERD om il BRI we

)

Date 4 FEB 20168 10.50.49

Oste' 4 FEB 2016 105144

J

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL: 86-755-8637-9589

FAX: 86-755-8637-9595

FCC ID : 2ACCJB052

Page Number 1 A95 of A108
Report Issued Date : Feb. 29, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

i tr .
v v
Ref Level 0G.00 dBm Offset 15.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 1500 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avejiwr (@1 Avarwr
Limnit Tu‘r- Praks Limit (fhack [N
.10 ddneHPUIIONS }INE AR paliy 10 ddpee i b INE ani pahs
SPURIDUS LI B RIS L]
-20 dBem -20 dBm
m <30 dim
o A
40 diim p——— A = 40 dbm e A
50 dém 50 a?‘r«' !
-0 dfim 50 dim
70 df -70 df
S dbme A0 dBm
-390 dBrr 20 dBr
| Blart 30.0 MHz 39006 pis Stop 18.0 GHz Btart 30.0 MHz 39006 pls Stop 18.0 GHz
purious Emissions Epurﬁuu& Emissions
Range Law | RangeUp | RBW | Freguency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Eroguency | PowerAbs | AlLimit
30.000 MHz 1,000 GHz 1.000 MHz F10.07746 MHz =44.65 dim 6 30.000 MHz 1.000 MHz B871.78161 MHz ~44.43 diém -31.43 g8
1.000 GHz 1.700 GHz 1.000 MHz -45.88 d8m 1.000 GHz 1,000 MHz -45.87 dém -32.87 08
L.765 GHz 3.000 GHz 1,000 MHz ~44.31 dém 1.765 GHz 1,000 MHz -44.25 dam -31.25dp
3,000 GHz 5,000 GHz 1.000 MHz ~40,42 dim 4,000 Ghz 5,000 GHz 1.000 MHz 40,45 dam -27.45 d8
5.000 GHz 13.000 GHz 1.000 MHz =3%.60 dBm 3.000 GHz 13.000 GHz 1.000 MHz -35.68 dém B db
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1.000 SHz £.700 GHz -46:11 dém 1.000 GHa 1.700 GHz 1.67464 GHz -45.79 dém
1.765 GHz 3.000 GHz =#44.11 dBm 1.766 GHz | 3.000 GHz 2.65946 -44.36 dBm
3.000 GHz %.000 GHz =40).32 dBm 3,000 GHz 5,000 GHz B692 GHZ ~40.30 dBm
9.000 GHz 13.000 GHz -39.68 dBm 9.000 GHz 13.000 GHz 12,35533 GHz -39.55 dBm
13,000 GHz 18.000 GHz -36.60 d8m 13 000 GHz 18.000 GHz 15,91372 GHE -36.608 dBm
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30.000 MHz 1,000 GHz 1.000 MHz B60.63218 MHz =44.83 dém -3LB3 dB 30.000 MHz 1.000 MHz BE5. 83958 MHz -44.86 dBm
1.000 GHz 1.700 GHz 1.000 MHz 1.60773 GHz 2 dB8m -24.32 dB 1.000 GHz 1,000 MHz g dam
L.765 GHz 3.000 GHz 1,000 MHz ~44.14 dBm -31,14 dB 1.765 GHz 1,000 MHz -44.17 dim
3,000 GHz 5,000 GH2 1.000 MHz ~40.00 dBm -27,00 dit 3,000 GHz 5,000 GHz 1.000 MHz -40.02 dim
9.000 GHz 13.080 GHz 1.000 MHz =3%.52 cdBm dB 9.000 GHz 13.000 GHz 1.000 MHz =35.84 dBm
13.000 GHz 18.000 GHz 100 M -36.88 dBm 13.000 18.000 GHz 300 Mz | -37.02 dém

-

Date: 4 FEB 2016 1107 34

Date: 4 FEBL2016 110828

Middle Channel / QPSK

Middle Channel / 16QAM

L JL )

Date 4 FEB 20168 11.10.07

L

Oate' 4 FEB 2016 11.11:02

trum uvnl
Ref Level 0.00dBm Offset 15,00 dB Mode duto Sweep Ref Level 0.00 dBm Offset 15,00 d& Mode Auto Sweep
SGL: Count 164/100 SGL Count 164/100
(@1 AvgPwr (@1 AvgPwr
Limit Tmn PARE T Limjit \Ih.‘\(v T
.10 ddpe—dBLRIONS LINE ARS pajis 10 dEHE—BPLEINGS |INE ARS
1 1
P LINE ABS Spi 5. LINE
20 dbm 20 dbm
<30 i <30 dB
d A d =
40 dBm p——— % ~ S 40 dBm p—— y o
S0 dm oo
40 dé 40 di
70 dim =70 dim
60 diim: S0 dirr
-90 dimy 90 dim
Start 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz 39006 pis Stop 18.0 GH2z
purous Emissions Spurivus Emissions
Range Love | Rangs Up | REW 1 Froguency | Powerabs | ALbmit | Rangelow | RangsUp | REBW | Froguency | Powerabs | ALmit
0,000 MHz | 1.000 GHz | 1,000 MHz | B61.60170 MHz -44.40 dBm | A0 dB | 0,000 MHz | 1.000 GHz | 1,000 MHz | $05.71454 MHz -44.76 dim | =31, 76 4B
1.000 SHz £.700 GHz -45.93 dém 1.000 GHa 1.700 GHz ~45.74 dém -32.74 dB
1.765 GHz 3.000 GHz 2.6849 Hz -#44.26 dBm =31.26 dit 1.766 GHz | 3.000 GHz ~44.34 dim 31.34 dib
3.000 GHz %.000 GHz 699842 GH2 =40).33 dim -27.33dB 3.000 GHz 5,000 GHz ~40.28 dBm -27.28 db
9.000 GHz 13.000 GHz i 339 GH: -39.57 dBm 9.000 GHz 13.000 GH2 =39.69 dBm -26.69 dB
13,000 GHz 18.000 GHz 096 GHE -36.93 d5m 12,000 GHz 12000 GHz -36.73 dbm EE !
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Range Law | RangeUp | RBW | Power Abs | ALimit | Rangelow | RangeUp | RBW | Froguency | PowerAbs | AlLimit
30.000 MHz 1,000 Gf 1.000 Mz =44.60 dim -3L.60 g8 30.000 MHz 1.000 MHz 99587556 MHz ~44.84 dBm -31.84 0B
1.000 GHz 1700 @ 1.000 MHz -45.89 d8m 1.000 GHz 1,000 MHz 0¥2 GHz -45.99 dim 89 db
1765 3.000 Gl 1,000 MHz ~44.20 dBm 1.765 GHz 3.000 GHz 1,000 MHz -44.36 dém
3,000 GHz 5,000 GH2 1.000 MHz ~40.23 dim 3,000 GHz 5,000 GHz 1.000 MHz -40.32 dim
5.000 GHz 13.080 GHz 1.000 MHz =35.68 dim 3.000 GHz 13.000 GHz 1.000 MHz =35.82 dBm
13.000 GHz 18.000 GHz 1.000 Mz | -36.65 dBm 13.000 18.000 GHz 1.000 MHz | -36.84 dém
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Range Love | Rangs Up | REW 1 Froguency | powerabs | Rangelow | RangsUp | REBW | Froguency | PowerAbs | ALmit
0,000 MHz | 1,000 MHz | 84463518 MHz -44.82 dBm | 0,000 MHz | 1.000 GHz 1,000 MHz | $E4.67516 MHz -44.82 dim |
1.000 GHz 1,000 Mz 1.69353 Ghz -41.48 dBm 1.000 SHz 1,000 MHz 1.69353 Grz
1.765 GHz 1.008 MHz | =#4.30 dB@m . i 1.766 GHz | 1.000 MHz | 2.46974 GHz 3
3,000 GHz 1.000 Mz -48).26 dBm -27.26 db 3.000 GHz 1.000 MHz 6.54745 GHz -21.37 dd
9.000 GHz 1.000 MMz -39.64 dBm .64 dB 9,000 GHz 1.000 MHz 12.34833 GH ~39.69 dBm -26.60 dB
13,000 GHz 1.000 MHz -36.70 dBm , 7% db 13,000 GHz 18.000 GHz 1.000 MHx 15 89997 GHr -36.78 dBm 78 9B
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30.000 MHz 1,000 GHz 1.000 MHz 72480005 MHz =44.71 dim -3L71dB 30.000 MHz 1.000 MHz 969.21789 MHz -44.75 dim -31.75 g8
1.000 GHz 1.700 GHz 1.000 MHz =48, 8m -32.93 db 1.000 GHz 1,000 MHz 1.52141 GHz -45.82 dém -32.82 0B
L.765 GHz 3.000 GHz 1,000 MHz ~44.05 dBm -31.05 dB 1.765 GHz 1,000 MHz -44.26 deém
3,000 GHz 5,000 GHz 1.000 MHz ~40,31 dim -27,31 d8 4,000 Ghz 5,000 GHz 1.000 MHz 40,34 dam
5.000 GHz 13.000 GHz 1.000 MHz =3%.56 dBm 66 dB 3.000 GHz 13.000 GHz 1.000 MHz -35.54 dém
13.000 GHz 18,000 GHz 700 MH: 15,89955 GHz -37.04 dém 24,04 di 13.000 18,000 GHz 300 MHz | -36.42 dém
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Range Love | Rangs Up | REW 1 Froguency | Powerabs | ALlmit | Rangelow | RangsUp | REBW | Frogquency | Powerabs | ALmit
0,000 MHz | 1.000 GHz | 1,000 MHz | 1153173 MHz | -44 40 d8m 4G dp | 90,000 MHz | 1.000 GHz | 1,000 MHz | 734, 11044 MHz -44.76 deém | 1.76 ¢
1.000 SHz £.700 GHz 1.69913 Ghz -45.84 dém .84 dib 1.000 GHa 1.700 GHz 1.62871 GHz ~45.98 dBém
1.765 GHz 3.000 GHz -#44.25 dBm =31.25 dit 1.766 GHz | 3.000 GHz -44.18 dém
3.000 GHz %.000 GHz -40.38 dBm -27.38 di 3.000 GHz 5,000 GHz -40.28 dim
9.000 GHz 13.000 GHz -39.70 dBm ~26.7% dB 9.000 GHz 13.000 GHz 11.89239 GHz -39.71 dBm
13,000 GHz 18.000 GHz -37.00 g8m -24.00 2B 13 000 GHz 18.000 GHz 15 89055 GHr -36.60 dBm
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-30 dBm -30 dBm
40 dim = ry ~40 dim "y = ==
<50 dir <50 dipm
-
&0 dam 60 dim
<70 dBm 70 dBm
-80 dbm -80 dBim
S -8 d
Star 30.0 MHz 19005 pts Stop 9.0 aHz | ||| Etant 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emigsions
|__Rangetow | Rengeup | RBW | Froguancy | powerabs | atimit ||| __mangerow | Rengeup | RBW | Froquancy | powerabs | abimit |
30,000 MHz 8 100.000 kHz 65817091 MHz ~-55.64 dBém 30,000 MHz 100.000 kHz 675.65217 MHz -55.69 dém -42.69 db
725.000 MMz 100,000 kHz | 87458791 MHz -54.71 dBm -41.71 dp 725.000 Mhz | 100,000 kHz | 964.65780 MHz -54.99 dbm | -41,90 dB
1.000 GHz 1,000 Mz 2,49588 GHz ~44.89 dim -31.65 db 1.000 GHz 1.000 MHz 2 65433 GHz ~44. 74 ditn -31.74 dB
3.000 GHz 1.000 MHz -40.54 dBm -27.54 48 3.000 GH= 1.000 MHz 6.86377 GHz =40.77 dim -27.77 dB
i 7.000 GHz 1.000 MHz -42.23 dBm -29.23 9B (i 7.000 GHz 2000 GHz 1.000 MHz 7 86303 GHr -42.27 dBm 29,27 db
- i
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 4 FEB 2016 180120

! | i -
v v
RetfLovel G.00 dém  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dém Offset 1450 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvePwr
INE_ABS INE_ABS
=30 dBir:
- —~ 40 diEm e =
<50 dBrr
o
-5 dfm 40 dbm
<71 dbim 70 dbm
-80 dEm: -80 dBm
a0 dim ~an dEm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| Rongelow |  Rongesup | RBW | Frequency | PowerAbs | ALimit | |__rangerow | rRengeup | RBW | Frequency | PowerAbs | ALImit
| 30,000 MHz z 100.000 kHz 586,20690 MHz -55.68 d8m | 30,000 MMz 690,000 MHz 100.000 kHz 657,18141 MHz -55.70.d8m 0 d
725,000 MHz 100,000 kHz ~55.00 dém 725,000 MHz 1.000 GHz 100,000 kHz 971.01648 MHz -55.11 dém
1,000 GHz 3,000 GHz 1.000 MHz ~44.97 dim 1,000 GHz 3,000 GHz2 1.000 MHz 267633 GHz -44.65 dim
3.000 GHz 7.000 GHz 1.000 MMz -44.53 dBm | 3.000 GHz 7.000 GHz 1.000 MHz £.41862 -44.28 dém
i 7.000 GHz 3,000 GHz 1.000 MHz | - | 7.000 %.000 GHz 1.000 MHz | 788353 - dim
| o -r

Date: 4 FEBL2016 180215

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

JL J

Date 4 FEB 20168 181157

TN o [ N

(Spectrom ) =||( ) 2
Ref Level 0.00 dBm Offset 14.50 dB Mode duto Sweep Ref Level 0.00 d8m Offset 14.50 dB Mode Auto Swoep
SGL Count 100/100 SGL Count 1060/100
@1 AvgPwr
Y T T
INE_ABS o8 INE_ABS
-30 dBm -30 dBm
40 dBbm = ~40 dim
Al
<50 dBme 1 <50 dBéme
el o
-&0 dBm ~&0 dRm
<70 dBm 70 dBm
-80 dbm -80 dBim
-G dibm -8 dp
Start 30.0 Mz 19005 pts Stop 9.0 aHz | ||| Etant 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emigsions
I Range low | Rengeup | RBW | Froguancy |  Powerabs | ALimit | | Rangelow | Rengeup | RBW | Froguancy |  Powerabs | I
30,000 MHz 850,600 M 100.000 kHz DHSS MHz -55.61 dBm [ 30,000 MHz 850,000 MH, 100.000 kHz 672.61019 MHz -55.65 dBm
725.000 MMz 1.000 G 100,000 kHz | 2857 MHz -54.89 dim 725.000 MMz | 1.000 G 100.000 kHz | 944.09341 MHz -54.94 dim 1
1.000 GHz 3.000 1,000 Mz 2.83184 GHz -44.76 dBm 1.000 GHz 3.000 1.000 MHz 2.65484 GHz -44.76 dim -31.76 db
3.000 GHz 7.000 1.000 MHz 6.95626 G -40.58 dBm -27.58 dB 3.000 GHz 7.000 G 1.000 MHz 641732 GHz -43.54 dBm -27,54 dB
7.000 GHz 2.000 ¢ 1.000 Mz 78875 -42.20 dBm -20.20 4B 7.000 GHz 2.000 GHz 1.000 MHz 706073 GHr -42.24 dBm -29.24 db
-
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

v o
v v
RetfLovel G.00 dém  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dém Offset 1450 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
1 Ave[Pwr (@1 ivepwr
Lirnit Twrn L w{n.-n
[- INE_ABE 10 AR E‘I"IP DUS | INE_ABS
RS LT =
-40 dim
A “~ —— L At
<50 dB
-
=40 dfm
<71 dbim 70 dbm
-80 dEm: -80 dBm
a0 dim ~an dEm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| Rongelow |  Rongesup | RBW | Frequency | Powerabs | ALimit | |__rangerow | rRengeup | RBW | Frequency |  PowaerAbs | ALImit
| 30,000 MHz z 100.000 kHz 634.88756 MHz ~55.46 d8m B | 30,000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz ~55.55 dém -42.55 g8
i 725,000 MHz 100,000 kHz 0548 MHz ~55.03 dém | 725,000 Mhz 1.000 GHz 100,000 kHz 90590659 MHz -54.93 dam -41.09 d
1,000 GHz 3,000 GH2 1.000 MHz 282529 GHz ~44.58 dim 1,000 GHz 3,000 GHz2 1.000 MHz 2 68583 GHz -44.67 dim 31,67 d@
| 3.000 GHz 7.000 GHz 1.000 MMz 6.93825 -40.55 dim | 3.000 GHz 7.000 GHz 1.000 MHz £.41432 -40.75 dbm
| 7.000 GHz 3,000 GHz 1.000 MHz | 7.85304 -42.28 dBm | 7.000 GHz %.000 GHz 1.000 MHz | 7.87103 - dim
m m

Dste: 4 FEB 2016 181430

Date: 4 FEBL2016 181525

Highest Channel / QPSK

Highest Channel / 16QAM

cram F)
Ref Level 0.00 dBm Offset 14.50 dB Mode duto Sweep Ref Level 0.00 d8m Offset 14.50 dB Mode Auto Sweep
SGL Count 160,100 SGL Count 1060,/100
@1 AvgPwr
T T
INE_ABS INE_ABS
-30 dBm
—) ~40 dim o
b A
<50 dipm ‘_“
&0 diim
-70 dim 70 dim
80 dBn -80 dbmm
B df -9 B
Starl 90.0 Mz 19005 pts Htop 9.0 GHz | || Btart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emigsions
I Range low | Rengeup | RBW | Froguancy |  Powerabs | | Rangelow | Rengeup | RBW | Froguancy | Powerabs | ALimit I
30,000 MHz 8 100.000 kHz 66740630 MHz ~-55.61 dém 30,000 MHz 8 100.000 kHz 681.25937 MHz -55.68 dBm 2
725,000 MHz 100,000 kHz | -54.98 dim 725.000 MMz | 160,000 kHz | 91 62098 MHz ~55.03 dbm | -42,03 dp
1.000 GHz 1.000 M-z =44-90 dBm 1.000 GHz 1.000 MHz 2.85279 GH2 ~44.78 dim -31.78 di
3.000 GHz 1.000 MHz =40.59 dBm =27.5% dB 3.000 GHz 1.000 MHz 6.08325 GHz =48.78 dBm -27.78 dB
i 7.000 GHz 1.000 My 7.05674 GHz -42.27 dBm -29.27 3B (i 7.000 GHz 2000 GHz 1.000 MHz 7 89403 GHr -42.32 dBm -28.32 dB
X — = X — e
L JL ; L Jo J
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

v o
v v
RetfLovel G.00 dém  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dém Offset 1450 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvelPwr (@1 ivepwr
Lirnit Twrn L w{n.-n
X [' INE_ABS 10 iR F‘I"IP DUS | INE_ABS
O LT =10
= ra 40 diEm — e
-T <50 dBr
-
50 dfm
<71 dbim 70 dbm
-80 dEm: -80 dBm
a0 dim ~an dEm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| Rongelow |  Rongesup | RBW | Frequency | Powerabs | ALImit | |__rangerow | rRengeup | RBW | Frequency | PowerAbs |
| 30,000 MHz z 100.000 kHz 637,19640 MHz -55.61 d8m B | 30,000 MHz 690.000 MHz 100.000 kHz 67697151 MHz ~55.75 dém
i 725,000 MHz 100,000 kHz B91.62088 MHz -54.19 dém | 725,000 MHz 1.000 GHz 100,000 kHz B89.69780 MHz -§5.03 dém
1,000 GHz 3,000 GH2 1.000 MHz 2,65138 GHz ~44.90 dim 1,000 GHz 3,000 GHz 1.000 MHz 267033 GHz 43,542 dam
| 3.000 GHz 7.000 GHz 1,000 MHz -40.55 dBm | 3.000 GHz 7.080 GHz 1.000 MHz 659775 -44.59 dBm
| 7.000 GHz 3,000 GHz 1.000 MHz | -42.10 dém | 7.000 GHz %.000 GHz 1.000 MHz | 7 BEAE3 GHe - dim
m m

Date: 4 FEB 2016 183544

Date: 4 FEBL2016 183838

Middle Channel / QPSK

Middle Channel / 16QAM

Rof Level 0.00 dBm

SGL Count 160/1

Offset 14.50 dB Mode auto Sweep

Ref Level 0.00 d8m
SGL Count 100/100

Offset 14.50 dB Mode auto Sweep

@1 AvgPwr
T T
INE_ABS INE_ABS
-30 dBm
~40 dim
- A ~ ~
=50 dipe
50 dBm
<70 dBm 70 dBm
80 dBn -80 dbmm
S -8 d
Start 30.0 Mz 19005 pts Stop 9.0 GHz | ||| Etart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emigsions
I Range low | Rengeup | RBW | Froguancy |  Powerabs | ALimit | | Rangelow | Rengeup | RBW | Froguancy | Powerabs | ALimit I
30,000 MHz . 100.000 kHz -55.82 dBm 2.82 d& 30,000 MHz 8 100.000 kHz 688.18521 MHz -55.67 dBm -42.67 db
725.000 MHz 100,000 kHz | | -52,46 dBm -79,46 dp 725.000 MHz | 100,000 kHz | £91.62088 MHz -55.00 dBm | -42,00 dib
1.000 GHz 1,000 Mrz 2.63334 GHz ~44.63 dBm -31.63 dB 1.000 Gz 1.000 MHz 2.82129 GHz ~44.80 dBm -31.60 dB
3.000 GHz 1.000 MHz 6.98775 ¢ =40.86 dBm -27.86 dB 3.000 GHz 1.000 MHz 6.08325 = =48.66 dBm =27 .66 dB
| 7.000 GHz 1.000 My 7.80103 GHz -42.27 dBm -29.27 8B [ 7.000 GHz 2.000 GHz 1.000 MHx 7.89203 GHr -42.26 dim -29.26 a8
- i
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band

12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

| oo [ 1 o
' v v
RetfLovel G.00 dém  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dém Offset 1450 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvePwr
INE_ABS INE_ABS
=30 dBir:
Ao = = 40 diEm Y — =
<50 dB 1
4
=50 dfm
<71 dbim 70 dbm
-80 dEm: -80 dBm
a0 dim ~an dEm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| Rongelow |  Rongesup | RBW | Frequency | PowerAbs | ALimit | |__rangerow | rRengeup | RBW | Frequency | PowaerAbs | ALImit
| 30,000 MHz z 100.000 kHz BEZ.57871 MHz -55.52 d8m 2di || 30,000 MMz 690,000 MHz 100.000 kHz 655,17541 MHz 55.60 dBm .60 o8
725,000 MHz 100,000 kHz -54.87 dém 725,000 MHz 1.000 GHz 100,000 kHz B91.62088 MHz -40.92 dp
1,000 GHz 3,000 GH2 1.000 MHz ~44.72 dam 1,000 GHz 3,000 GHz 1.000 MHz 2 88633 GHz -31 806 0@
3.000 GHz 7.000 GHz 1.000 MMz -40.94 dim | 3.000 GHz 7.000 GHz 1.000 MHz 6.41132
i 7.000 GHz 3,000 GHz 1.000 MHz | -42.13 dam | 7.000 %.000 GHz 1.000 MHz | 7.06723
-r
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Date: 4 FEB 2016 18°48:50

LTE Band

12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Rof Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode auto Sweep

Ref Level 0.00 d8m
SGL Count 1060/100

Offset 14.50 dB Mode auto Sweep

@1 AvgPwr
PA T T
INE_ABS Pa INE_ABS
-30 dBm -30 dBm
40 dim 40 dim
b e
<50 dBme <50 dBérme
—he
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<70 dbm 70 dBm
-80 dbm -80 dBim
-G dibm -8 dp
Star 30.0 MHz 19005 pts Stop 9.0 aHz | ||| Etant 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emigsions
|__Rangetow | Rengeup | REBW | Fraguancy | powerabs | atimit ||| __mangerow | Rengeup | RBW | Frogquancy |  pPowerabs | ALimit I
30,000 MHz 850,600 M 100.000 kHz 5 N -55.57 dBm - B i 30,000 MHz 850,000 MH; 100.000 kHz 6 57871 MHz -55.74 dém -42.74 dB
725.000 MMz 1.000 G 100,000 kHz | =55.17 dB8m 7 dit 725.000 MMz | 1.000 G 100.000 kHz | L' -54.96 dBm -41.06 di
1.000 GHz 3.000 1,000 Mz -44.92 dBm -31.92 db 1.000 GHz 3.000 1.000 MHz -31.92 dd
3.000 GHz 7.000 1.000 MHz -48.66 dBm -27,66 dB 3.000 GHz 7.000 G 1.000 MHz -27.74 &8
7.000 GHz 2.000 ¢ 1.000 MHz -42.25 dBm -20.25 4B 7.000 GHz 2.000 GHz 1.000 MHz -42.08 dbm -24.08 db
- i
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 4 FEB 2016 190204

Date: 4 FEBL2016 120258

v o
v v
RetfLovel G.00 dém  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dém Offset 1450 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| Rongelow |  Rongesup | RBW | Frequency | Powerabs | ALImit | |__rangerow | rRengeup | RBW | Frequency | PowerAbs |
| 30,000 MHz z 100.000 kHz 67E.95052 MHz ~55.20 d8m dB | 30,000 MHz 690.000 MHz 100.000 kHz - 97151 MHz -55.58 dém
i 725,000 MHz 100,000 kHz -55.08 dBm | 725,000 Mhz 1.000 GHz 100,000 kHz 11538 MHz -55.05 dém
1,000 GHz 3,000 GH2 1.000 MHz ~44.78 dam 1,000 GHz 3,000 GHz 1.000 MHz 85476 GHz -42.70 dam
| 3.000 GHz 7.000 GHz 1,000 MHz -40.54 dim | 3.000 GHz 7.080 GHz 1.000 MHz 643032 -44.85 dém
| 7.000 GHz 3,000 GHz 1.000 MHz | -42.38 dBm | 7.000 GHz %.000 GHz 1.000 MHz | 7.86153 GHE -
r m m

Highest Channel / QPSK

Highest Channel / 16QAM

Date 4 FEB 20168 151241

Oate' 4 FEB 2016 181338

cram )
Ref Level 0.00 dBm Offset 14.50 dB Mode duto Sweep Ref Level 0.00 d8m Offset 14.50 dB Mode Auto Swoep
SGL Count 160,100 SGL Count 56/100
@1 AvgPwr
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INE_ABS INE_ABS
-30 dBm
~40 dim
L - A
=50 die
~A0 dim
<70 dbm: 70 dBm
-80 dbm -80 dBim
S -8 d
Start 30.0 Mz 19005 pts Stop 9.0 aHz | ||| Etant 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emigsions
I Range low | Rengeup | RBW | Froguancy |  Powerabs | ALimit | | Rangelow | Rengeup | RBW | Froguancy | Powerabs | ALimit I
30,000 MHz . 100.000 kHz 563.11844 MHz -55.70 dBm -42.70 dB 30,000 MHz 8 100.000 kHz 685.64558 MHz -55.67 dBm
725.000 MHz 100,000 kHz | 907 55495 MHz -55.12 dém -42,12 di 725.000 Mz | 100,000 kHz | 949.31319 MHz -55.03 dbm |
1.000 GHz 1,000 Mz 2.65034 GHz -44.80 dBm -31.82 db 1.000 Gz 1.000 MHz 2.64384 GHz ~44 74 dim
3.000 GHz 1.000 MHz 6.42532 GHz -48.69 dBm ~27.6% dB 3.000 GHz 1.000 MHz 641362 GHz -48.65 dBm -27.65 d
I 7.000 GHz 1.000 MHz 7.85704 GHr -42.10 dBm -20.19 48 | ||| 7.000 GHz 2.000 GHz 1.000 MHz 787703 GHE -42.22 dbm 2
" T = " T
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=wanwis. FCC RF Test Report

Report No. : FG612205B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0059
40 Normal Voltage 0.0048
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0090
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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=wanwis. FCC RF Test Report

Report No. : FG612205B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0074
40 Normal Voltage 0.0027
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0043
0 Normal Voltage 0.0032

-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0043
20 Normal Voltage 0.0000
20 Battery End Point 0.0027

Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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=wanwis. FCC RF Test Report

Report No. : FG612205B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0071
40 Normal Voltage 0.0014
30 Normal Voltage 0.0184
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0170
0 Normal Voltage 0.0042

-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0184
20 Normal Voltage 0.0155
20 Battery End Point 0.0170

Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 3 21.80 0.1515 25.16 0.3280
Middle QPSK 3 3 21.57 0.1437 24.84 0.3049
Highest 3 3 21.43 0.1390 24.11 0.2577
Lowest 3 3 20.67 0.1166 24.02 0.2522
Middle 16QAM 1 3 20.43 0.1104 23.76 0.2374
Highest 1 5 20.56 0.1137 23.17 0.2077
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.58 0.1440 24.94 0.3122
Middle QPSK 1 14 21.33 0.1357 24.59 0.2874
Highest 1 0 21.48 0.1405 24.24 0.2652
Lowest 1 0 20.62 0.1153 24.67 0.2933
Middle 16QAM 1 0 20.42 0.1102 23.74 0.2367
Highest 1 0 20.44 0.1107 23.18 0.2079
Limit EIRP < 2W Result PASS
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 2 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.71 0.1482 25.24 0.3339
Middle QPSK 1 12 21.53 0.1421 24.75 0.2984
Highest 1 12 21.18 0.1314 24.05 0.2543
Lowest 1 0 21.03 0.1268 24.46 0.2795
Middle 16QAM 1 12 20.33 0.1078 23.64 0.2310
Highest 1 0 20.25 0.1058 23.08 0.2032
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 21.55 0.1429 25.01 0.3167
Middle QPSK 1 25 21.26 0.1335 24.64 0.2909
Highest 1 25 21.35 0.1365 24.27 0.2671
Lowest 1 0 21.08 0.1282 24.21 0.2635
Middle 16QAM 1 25 20.22 0.1053 23.36 0.2168
Highest 1 25 20.46 0.1113 23.13 0.2054
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.76 0.1498 25.24 0.3345
Middle QPSK 1 37 21.67 0.1468 2491 0.3099
Highest 1 37 21.22 0.1324 23.99 0.2503
Lowest 1 0 20.46 0.1111 23.65 0.2316
Middle 16QAM 1 0 20.43 0.1105 23.58 0.2282
Highest 1 74 20.65 0.1162 23.49 0.2232
Limit EIRP < 2W Result PASS
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 2 / 20MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 21.34 0.1362 24.97 0.3142
Middle QPSK 1 49 21.58 0.1438 24.90 0.3089
Highest 1 49 21.54 0.1424 24.45 0.2784
Lowest 1 0 20.66 0.1164 24.17 0.2615
Middle 16QAM 1 0 20.60 0.1148 24.15 0.2602
Highest 1 49 20.37 0.1089 23.29 0.2134
Limit EIRP < 2W Result PASS
LTE Band 4 / 1.4MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 23.38 0.2176 24.61 0.2891
Middle QPSK 3 1 23.27 0.2122 24.83 0.3043
Highest 3 3 22.57 0.1806 24.82 0.3032
Lowest 1 3 22.12 0.1630 23.66 0.2323
Middle 16QAM 1 3 22.39 0.1736 24.26 0.2667
Highest 1 3 22.01 0.1590 24.00 0.2513
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.11 0.2045 24.22 0.2640
Middle QPSK 1 14 23.25 0.2112 24.65 0.2921
Highest 1 14 22.80 0.1905 24.73 0.2973
Lowest 1 0 22.27 0.1688 23.77 0.2383
Middle 16QAM 1 14 22.27 0.1685 24.12 0.2582
Highest 1 14 21.71 0.1482 23.74 0.2366
Limit EIRP < 1W Result PASS
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 23.33 0.2151 24.47 0.2800
Middle QPSK 1 12 23.25 0.2111 24.87 0.3069
Highest 1 12 22.80 0.1904 24.70 0.2951
Lowest 1 24 22.25 0.1680 23.75 0.2372
Middle 16QAM 1 0 22.19 0.1654 24.05 0.2544
Highest 1 24 21.63 0.1455 23.66 0.2325
Limit EIRP < 1W Result PASS
LTE Band 4/ 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 23.43 0.2203 24.52 0.2833
Middle QPSK 1 25 23.03 0.2008 24.66 0.2925
Highest 1 25 22.71 0.1867 24.62 0.2894
Lowest 1 25 22.13 0.1633 23.60 0.2290
Middle 16QAM 1 25 21.80 0.1512 23.80 0.2399
Highest 1 25 21.66 0.1464 23.54 0.2258
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.27 0.2125 24.53 0.2836
Middle QPSK 1 0 23.37 0.2171 24.89 0.3086
Highest 1 0 23.27 0.2126 24.88 0.3079
Lowest 1 0 22.32 0.1706 23.87 0.2440
Middle 16QAM 1 0 22.33 0.1708 24.02 0.2523
Highest 1 0 22.11 0.1625 24.02 0.2523
Limit EIRP < 1W Result PASS
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number : B4 of B12

TEL: 86-755-8637-9589
FAX: 86-755-8637-9595
FCC ID : 2ACCJB052

Report Issued Date : Feb. 29, 2016

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4 / 20MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 23.28 0.2126 24.47 0.2796
Middle QPSK 1 49 23.04 0.2016 24.62 0.2897
Highest 1 49 22.92 0.1958 24.60 0.2886
Lowest 1 0 22.78 0.1896 23.89 0.2449
Middle 16QAM 1 0 22.47 0.1764 23.97 0.2496
Highest 1 0 22.18 0.1650 24.00 0.2512
Limit EIRP < 1W Result PASS
LTE Band 12 / 1.4MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 1 20.73 0.1183 21.13 0.1296
Middle QPSK 3 3 21.05 0.1272 21.61 0.1448
Highest 3 1 21.05 0.1273 21.75 0.1495
Lowest 3 3 19.55 0.0902 20.11 0.1027
Middle 16QAM 1 0 20.16 0.1038 20.81 0.1205
Highest 3 0 20.17 0.1039 20.72 0.1181
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 14 20.75 0.1189 21.26 0.1335
Middle QPSK 1 0 20.96 0.1248 21.55 0.1429
Highest 1 14 20.72 0.1180 21.43 0.1390
Lowest 1 14 19.83 0.0961 20.37 0.1089
Middle 16QAM 1 14 20.06 0.1015 20.67 0.1168
Highest 1 0 19.91 0.0980 20.46 0.1113
Limit ERP < 3W Result PASS
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 12 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 20.82 0.1208 21.27 0.1338
Middle QPSK 1 0 21.02 0.1266 21.60 0.1444
Highest 1 12 21.00 0.1259 21.41 0.1383
Lowest 1 12 20.02 0.1006 20.58 0.1142
Middle 16QAM 1 12 20.08 0.1017 20.74 0.1186
Highest 1 0 20.07 0.1016 20.67 0.1167
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 20.70 0.1176 21.44 0.1394
Middle QPSK 1 25 21.02 0.1264 21.57 0.1434
Highest 1 25 20.98 0.1253 21.68 0.1472
Lowest 1 25 20.08 0.1019 20.66 0.1164
Middle 16QAM 1 25 20.15 0.1035 20.59 0.1147
Highest 1 25 20.03 0.1006 20.66 0.1164
Limit ERP < 3W Result PASS
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3758.92 -46.77 -13 -33.77 -61.27 -47.14 7.73 8.10 H
5638.38 -49.44 -13 -36.44 -67.45 -50.34 9.5 10.40 H
Middle 7517.84 -45.67 -13 -32.67 -66.08 -46.29 11.08 11.70 H
3758.92 -45.93 -13 -32.93 -61.02 -46.30 7.73 8.1 \
5638.38 -49.27 -13 -36.27 -67.54 -50.17 9.5 10.4 \Y
7517.84 -46.75 -13 -33.75 -67.25 -47.37 11.08 11.7 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3757.48 -45.43 -13 -32.43 -59.93 -45.80 7.73 8.10 H
5636.22 -49.71 -13 -36.71 -67.72 -50.61 9.5 10.40 H
Middle 7514.96 -47.28 -13 -34.28 -67.69 -47.90 11.08 11.70 H
3757.48 -43.42 -13 -30.42 -58.51 -43.79 7.73 8.1 V
5636.22 -48.85 -13 -35.85 -67.12 -49.75 9.5 10.4 \Y
7514.96 -46.84 -13 -33.84 -67.34 -47.46 11.08 11.7 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3755.68 -45.49 -13 -32.49 -59.99 -45.86 7.73 8.10 H
5633.52 -48.77 -13 -35.77 -66.78 -49.67 9.5 10.40 H
Middle 7511.36 -47.47 -13 -34.47 -67.88 -48.09 11.08 11.70 H
3755.68 -43.63 -13 -30.63 -58.72 -44.00 7.73 8.1 \Y
5633.52 -49.21 -13 -36.21 -67.48 -50.11 9.5 10.4 V
7511.36 -46.22 -13 -33.22 -66.72 -46.84 11.08 11.7 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3751.18 -45.36 -13 -32.36 -59.86 -45.73 7.73 8.10 H
5626.77 -49.49 -13 -36.49 -67.50 -50.39 9.5 10.40 H
Middle 7502.36 -47.32 -13 -34.32 -67.73 -47.94 11.08 11.70 H
3751.18 -43.67 -13 -30.67 -58.76 -44.04 7.73 8.1 V
5626.77 -48.71 -13 -35.71 -66.98 -49.61 9.5 10.4 V
7502.36 -47.36 -13 -34.36 -67.86 -47.98 11.08 11.7 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3746.68 -45.31 -13 -32.31 -59.81 -45.68 7.73 8.10 H
5620.02 -49.58 -13 -36.58 -67.59 -50.48 9.5 10.40 H
Middle 7493.36 -46.56 -13 -33.56 -66.97 -47.18 11.08 11.70 H
3746.68 -43.25 -13 -30.25 -58.34 -43.62 7.73 8.1 \Y
5620.02 -49.03 -13 -36.03 -67.3 -49.93 9.5 10.4 \Y
7493.36 -47.74 -13 -34.74 -68.24 -48.36 11.08 11.7 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3742.18 -33.55 -13 -20.55 -50.43 -33.92 7.73 8.10 H
5613.27 -48.27 -13 -35.27 -66.28 -49.17 9.5 10.40 H
Middle 7484.36 -46.51 -13 -33.51 -66.92 -47.13 11.08 11.70 H
3742.18 -33.19 -13 -20.19 -50.46 -33.56 7.73 8.1 \Y
5613.27 -48.25 -13 -35.25 -66.52 -49.15 9.5 10.4 V
7484.36 -46.50 -13 -33.50 -67 -47.12 11.08 11.7 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3463.74 -34.65 -13 -21.65 -50.50 -39.92 7.33 12.60 H
5195.61 -47.26 -13 -34.26 -65.26 -50.81 9.15 12.70 H
Middle 6927.48 -46.91 -13 -33.91 -65.72 -47.97 10.64 11.70 H
3463.74 -33.26 -13 -20.26 -48.88 -38.53 7.33 12.60 \
5195.61 -52.02 -13 -39.02 -65.77 -55.57 9.15 12.70 V
6927.48 -48.21 -13 -35.21 -66.3 -49.27 10.64 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462.48 -35.76 -13 -22.76 -51.45 -41.03 7.33 12.60 H
5193.72 -48.75 -13 -35.75 -66.75 -52.30 9.15 12.70 H
Middle 6924.96 -47.73 -13 -34.73 -66.54 -48.79 10.64 11.70 H
3462.48 -36.29 -13 -23.29 -51.53 -41.56 7.33 12.60 \Y
5193.72 -52.49 -13 -39.49 -66.24 -56.04 9.15 12.70 V
6924.96 -48.16 -13 -35.16 -66.25 -49.22 10.64 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3460.68 -36.02 -13 -23.02 -51.67 -41.29 7.33 12.60 H
5191.02 -48.01 -13 -35.01 -66.01 -51.56 9.15 12.70 H
Middle 6921.36 -47.65 -13 -34.65 -66.46 -48.71 10.64 11.70 H
3460.68 -37.63 -13 -24.63 -52.67 -42.90 7.33 12.60 \Y
5191.02 -52.66 -13 -39.66 -66.41 -56.21 9.15 12.70 V
6921.36 -48.28 -13 -35.28 -66.37 -49.34 10.64 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 4 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456.18 -34.67 -13 -21.67 -50.52 -39.94 7.33 12.60 H
5184.27 -49.29 -13 -36.29 -67.29 -52.84 9.15 12.70 H
Middle 6912.36 -47.87 -13 -34.87 -66.68 -48.93 10.64 11.70 H
3456.18 -36.19 -13 -23.19 -51.44 -41.46 7.33 12.60 V
5184.27 -53.41 -13 -40.41 -67.16 -56.96 9.15 12.70 V
6912.36 -48.29 -13 -35.29 -66.38 -49.35 10.64 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3451.68 -32.79 -13 -19.79 -48.78 -38.06 7.33 12.60 H
5177.52 -48.44 -13 -35.44 -66.44 -51.99 9.15 12.70 H
Middle 6903.36 -47.50 -13 -34.50 -66.31 -48.56 10.64 11.70 H
3451.68 -35.57 -13 -22.57 -50.93 -40.84 7.33 12.60 V
5177.52 -53.37 -13 -40.37 -67.12 -56.92 9.15 12.70 V
6903.36 -47.90 -13 -34.90 -65.99 -48.96 10.64 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3447.18 -31.82 -13 -18.82 -48.10 -37.09 7.33 12.60 H
5170.77 -48.79 -13 -35.79 -66.79 -52.34 9.15 12.70 H
Middle 6894.36 -47.34 -13 -34.34 -66.15 -48.40 10.64 11.70 H
3447.18 -34.10 -13 -21.10 -49.62 -39.37 7.33 12.60 V
5170.77 -52.36 -13 -39.36 -66.11 -55.91 9.15 12.70 V
6894.36 -47.88 -13 -34.88 -65.97 -48.94 10.64 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1413.74 -22.24 -13 -9.24 -28.97 -20.67 4.92 5.50 H
2120.61 -51.56 -13 -38.56 -58.13 -49.10 6.11 5.80 H
2827.48 -41.47 -13 -28.47 -52.79 -40.09 7.33 8.10 H
Middle 3534.35 -44.55 -13 -31.55 -56.77 -43.10 8 8.70 H
1413.74 -22.30 -13 -9.30 -29.11 -20.73 4.92 5.50 V
2120.61 -54.77 -13 -41.77 -60.35 -52.31 6.11 5.80 V
2827.48 -49.77 -13 -36.77 -58.17 -48.39 7.33 8.10 V
3534.35 -48.82 -13 -35.82 -60.46 -47.37 8.00 8.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1412.3 -25.11 -13 -12.11 -31.80 -23.54 4.92 5.50 H
2118.45 -46.90 -13 -33.90 -55.15 -44.44 6.11 5.80 H
2824.6 -41.55 -13 -28.55 -52.84 -40.17 7.33 8.10 H
Middle 3530.75 -43.41 -13 -30.41 -55.97 -41.96 8 8.70 H
1412.3 -26.69 -13 -13.69 -33.46 -25.12 4.92 5.50 V
2118.45 -52.29 -13 -39.29 -58.00 -49.83 6.11 5.80 \
2824.6 -48.44 -13 -35.44 -57.57 -47.06 7.33 8.10 V
3530.75 -49.71 -13 -36.71 -61.35 -48.26 8.00 8.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1410.5 -24.68 -13 -11.68 -31.38 -23.11 4.92 5.50 H
2115.75 -44.63 -13 -31.63 -53.35 -42.17 6.11 5.80 H
2821 -40.47 -13 -27.47 -52.12 -39.09 7.33 8.10 H
Middle 3526.25 -45.55 -13 -32.55 -57.67 -44.10 8 8.70 H
1410.5 -28.21 -13 -15.21 -34.94 -26.64 4.92 5.50 V
2115.75 -48.69 -13 -35.69 -55.88 -46.23 6.11 5.80 V
2821 -45.89 -13 -32.89 -55.74 -44.51 7.33 8.10 V
3526.25 -46.58 -13 -33.58 -58.22 -45.13 8.00 8.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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BHORTON LAB.

FCC RF Test Report

Report No. : FG612205B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1406 -23.74 -13 -10.74 -30.46 -22.17 4.92 5.50 H
2109 -45.65 -13 -32.65 -54.20 -43.19 6.11 5.80 H
2812 -39.66 -13 -26.66 -51.48 -38.28 7.33 8.10 H
Middle 3515 -45.23 -13 -32.23 -57.35 -43.78 8 8.70 H
1406 -25.01 -13 -12.01 -31.82 -23.44 4.92 5.50 V
2109 -51.36 -13 -38.36 -57.53 -48.90 6.11 5.80 V
2812 -43.77 -13 -30.77 -54.42 -42.39 7.33 8.10 V
3515 -48.58 -13 -35.58 -60.22 -47.13 8.00 8.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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